Test report No.
13760837H-A-R2

FCCID
ACJITGFZG2

Issue day

January 12, 2022

Page
139 of 260

Antenna #2, Band n258b, 100 MHz, Upper Band Edge, DET-s-OFDM (Worst Case)

n/2-BPSK, 1RB

7/2-BPSK, Full RB

KEYSIGHT |input RF InputZ 50 0 AAtten: 10 dB PNO- Fast

lAvg Type Pm(RMSJl

KEYSIGHT Input RF

Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6
RL epe Preamg: Of o AvglHoid 100100 | RL epe Preampy Off o Off AvglHoid 100100 |
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
_ NFE Adaptive Sig Track: Off APNNNN ™ NFE Adaptive Sig Track: Off APNNNN
1 Spectum ll Ref Lvl Offset 35,42 08 Mir1 25.250 00 GHz| | |1 spectrum ll Ref Lvl Offset 35,42 08 Mkr1 25.250 00 GHz
Ref Level 30.00 dBm -11.593 dBm Ref Level 30.00 dBm -24.712 dBm
Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 MHz| Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale Function | _Function Width | _Function Vaiue Mode | Trace | Scale X Function | _Function Width | _Function Vaiue
2 N 2 N 25.28125 GHz
3 3
4 4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT !nput RF InputZ. 50 0 “Atten: 10 4B PNO: Fast g Type: PM(RMS:' 3 KEYSIGHT 'nput RF Input Z: 50 0 #Atten: 10 4B PNO: Fast JAvg Type: PW(RMSJ| 3456
RL e reamp (Gate: Off AugiHold 100100 | RL e reamp (Gate: Off AvglHold 1001100 ¥
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run o Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP
1 Spoctum bl Ref Lyl Offset 35.32 8 Mkr1 25.250 00 GHz| | |1 Spoctrum bl Ref Lyl Offset 35.32 8 Mkr1 25.250 00 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -10.444 dBm 7?;»-_10" 1048 Ref Level 30.00 dBm -25.021 dBm
og T T og T T
200-Trace T Pass 200-Trace T Pass
100 100
0.00 0.00
10.0 x 100 1
20 200 & e
! ¥ 1
v " v T .
30 - - - 60, - -
Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 MHz| Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Y Funclion | Function Width | _Function Value Wode | Trace | Scale X Funclion | Function Width | _Function Value
2 N 2 N 25.260 00 GHz
3 3
|4 |4
s s
6 6
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56 KEYSIGHT fneut RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56
RL o omp (Gate: Off Avalloid 100100 | ¥ RL o omp (Gate: Off Avalloid 100100 |
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w
w NFE: Adsplive Sig Track O APNNNN w NFE: Adsplive Sig Track O APNNNN
1 Spoctnum | Ref Lyl Offset 35.32 4B Mkri 25.250 00 GHz| | |1 5Specum v Ref Lyl Offset 35.32 4B Mkri 25.250 00 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -11.933 dBm Scale/Div 10 dB Ref Level 30.00 dBm -26.838 dBm
O
200 Trace 1 Pass 200 Trace 1 Pass
100 100
0.00 0.00
10, 100 1 !
20 \ i
; 0 LA
: 400 } ! .
500 1 500 1
Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 Mz Center 25.2500 GHz #Video BW 3.0 MHz* Span 250.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Funclion | Function Width | _Function Value Mode | Trace | Scale X Funclion | Function Width | _Function Value
2 N T 2526000 GHz| 25,80 dBm 2 N T 2526000 GHz| 2867 dBm
3 3
|4 |4
s s
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA

InputZ 50 0 AAtten: 10 dB PNO- Fast

lAvg Type Pm(RMSJl

RL - reamp: Off Gate: Off AvglHold 100/100 RL - reamp: Off Gate: Off AvglHold 100/100
Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run
_ NFE: Adaptive Sig Track: Off _ NFE: Adaptive Sig Track: Off
1 Specium -] Ref Ll Offset 35.32 4B Mkr1 25.250 00 GHZ 1 Specium -] Ref Ll Offset 35.32 4B Mkr1 25.250 00 GHZ
chahIDlv 1048 Ref Level 30.00 dBm -16.029 dBm 73:4.1.10»4 1048 Ref Level 30.00 dBm -28.604 dBm
o o
50 50
Center 25.2500 GHz #Wideo BW 3.0 MHz" Span 250.0 MHz| Center 25.2500 GHz #Wideo BW 3.0 MHz" Span 250.0 MHz|
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Function Function Width Function Value Mode  Trace Scale X Y Function Function Width Function Value
5 5 EEIdEm
2 N 1 25.260 00 GHz. -28.89 dBm 2 N 1 25.260 00 GHz. -31.64 dBm
3 3
4 4
5 5
6 6
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Antenna #2, Band n260, H+V
Channel | Bandwidth RB Transmission | Modulation | Frequency EIRP Limit Margin

[MHz] [ (Size/Offset) scheme [GHz] [dBm] [dBm] [dB]

Low 50 1RB DFT-s-OFDM | n/2-BPSK 37.000 -6.69 -5 1.69
(1/0) 36.995 -18.09 -13 5.09

DFT-s-OFDM | QPSK 37.000 -7.85 -5 2.85

36.995 -16.91 -13 3.91

DFT-s-OFDM | 16QAM 37.000 -8.79 -5 3.79

36.995 -20.41 -13 7.41

DFT-s-OFDM | 64QAM 37.000 -11.67 -5 6.67

36.995 -21.61 -13 8.61
Full DFT-s-OFDM | n/2-BPSK |  37.000 -18.50 -5 13.50
(32/0) 36.995 -25.08 -13 12.08

DFT-s-OFDM | QPSK 37.000 -17.53 -5 12.53

36.995 -20.56 -13 7.56

DFT-s-OFDM | 16QAM 37.000 -19.93 -5 14.93
36.995 -26.34 -13 13.34

DFT-s-OFDM | 64QAM 37.000 -23.13 -5 18.13

36.995 -28.01 -13 15.01

100 IRB DFT-s-OFDM | n/2-BPSK | 37.000 -8.86 -5 3.86
(1/0) 36.990 -25.09 -13 12.09

DFT-s-OFDM QPSK 37.000 -8.35 -5 3.35
36.990 -23.37 -13 10.37

DFT-s-OFDM | 16QAM 37.000 -9.08 -5 4.08

36.990 -23.21 -13 10.21

DFT-s-OFDM | 64QAM 37.000 -12.53 -5 7.53

36.990 -27.41 -13 14.41
Full DFT-s-OFDM | n/2-BPSK |  37.000 -22.04 -5 17.04
(64/0) 36.990 -29.07 -13 16.07
DFT-s-OFDM | QPSK 37.000 -20.38 -5 15.38
36.990 -23.08 -13 10.08

DFT-s-OFDM | 16QAM 37.000 -24.01 -5 19.01

36.990 -29.45 -13 16.45
DFT-s-OFDM | 64QAM 37.000 -26.96 -5 21.96
36.990 -33.40 -13 20.40

High 50 IRB DFT-s-OFDM | n/2-BPSK | 40.000 -8.50 -5 3.50
(1/31) 40.005 -16.54 -13 3.54

DFT-s-OFDM | QPSK 40.000 -8.74 -5 3.74

40.005 -16.81 -13 3.81

DFT-s-OFDM | 16QAM 40.000 -11.25 -5 6.25

40.005 -18.71 -13 5.71

DFT-s-OFDM | 64QAM 40.000 -13.15 -5 8.15

40.005 -20.83 -13 7.83

Full DFT-s-OFDM | n/2-BPSK 40.000 -17.11 -5 12.11

(32/0) 40.005 -22.05 -13 9.05
DFT-s-OFDM QPSK 40.000 -15.10 -5 10.10

40.005 -19.35 -13 6.35

DFT-s-OFDM | 16QAM 40.000 -18.25 -5 13.25

40.005 -22.23 -13 9.23

DFT-s-OFDM | 64QAM 40.000 -22.93 -5 17.93
40.005 -27.52 -13 14.52

100 1RB DFT-s-OFDM | n/2-BPSK 40.000 -10.40 -5 5.40

(1/65) 40.010 -22.49 -13 9.49

DFT-s-OFDM QPSK 40.000 -10.11 -5 5.11

40.010 -22.66 -13 9.66

DFT-s-OFDM | 16QAM 40.000 -12.14 -5 7.14
40.010 -24.96 -13 11.96

DFT-s-OFDM | 64QAM 40.000 -14.62 -5 9.62
40.010 -26.92 -13 13.92
Full DFT-s-OFDM | n/2-BPSK 40.000 -22.42 -5 17.42
(64/0) 40.043 -26.35 -13 13.35
DFT-s-OFDM | QPSK 40.000 -19.98 -5 14.98
40.010 -20.83 -13 7.83
DFT-s-OFDM | 16QAM 40.000 -24.30 -5 19.30
40.010 -26.68 -13 13.68
DFT-s-OFDM | 64QAM 40.000 -28.40 -5 23.40
40.010 -33.66 -13 20.66
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Antenna #2, Band n260, 50 MHz, Lower Band Edge, DFT-s-OFDM (Worst Case)
n/2-BPSK, 1RB n/2-BPSK, Full RB
Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6
RL epe Preamg: Of o AvglHoid 100100 | RL epe Preamg: Of o Off AvglHoid 100100 |
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
w NFE: Adaptive ig Track: O AP NNNN ™ NFE: Adaptive ig Track: O AP NNNN
1 Spectrum v Ref Lyl Offset 4236 8 Mkr1 37.000 000 GHz| | |1 specwum ll Ref Lyl Offset 4236 8 Mkr1 37.000 000 GHZ]
Ref Level 30.00 dBm -6.687 dBm)| Ref Level 30.00 dBm -18.501 dBm
. - = . - -
7
Center 37.00000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz| Center 37.00000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Vaiue Mode | Trace | Scale X ¥ Function | _Function Width | _Function Vaiue
! i
2 N 36.995 000 GHz 09 dBm 2 N
3 3
4 4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 v|Spectrum Analyzer 2 + Spectrum Analyzer 1 v|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[ 1 3 KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[1 > 34 5 6
RL e reamp (Gate: Off AugiHold 100100 | RL e reamp (Gate: Off AvglHold 1001100 ¥
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run e Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP N
1 Specinum v Ref Lyl Offset 42.36 A8 Mkr1 37.000 000 GHz| | |1 spoctum bl Ref Lyl Offset 42.36 A8 Mkr1 37.000 000 GHz]
Scale/Div 10 dB Ref Level 30.00 dBm -7.851 dBm| Scale/Div 10 dB Ref Level 30.00 dBm -17.527 dBm
og T ¥ T og . - -
200-Trace T Pass 200-Trace T Pass
100 100 - -
000 000
10. 10.
20 - 20 e
60, - - 60, - -
Center 37.00000 GHz #Video BW 3.0 MHz* Span 125.0 MHz| Center 37.00000 GHz #Video BW 3.0 MHz* Span 125.0 MHz|
[#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X ¥ Funclion | Function Width | _Function Value Wode | Trace | Scale X ¥ Funclion | Function Width | _Function Value
2 N 2 N
3 3
|4 |4
s s
6 6
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56 KEYSIGHT fneut RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56
RL o omp (Gate: Off Avalloid 100100 | RL o omp (Gate: Off Avalloid 100100 |
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w
_ INFE: Adaptive Sig Track: Off APNNNN v INFE: Adaptive Sig Track: Off APNNNN
1 Spocinum | Ref Lyl Offset 42.36 4B Mkr1 37.000 000 GHz| | |1 Spacium | Ref Lyl Offset 42.36 4B Mkr1 37.000 000 GHz]
Scale/Div 10 dB Ref Level 30.00 dBm -8.792 dBm)| |Scale/Divi0dB Ref Level 30.00 dBm -19.932 dBm
o ¥ o ¥
00| Trace 1 Pass 00| Trace 1 Pass
100 100
0.00 T ’ 0.00
100 ! ! ! - 10,
mo——— 6 &
' 400
- 50.0 4
Center 37.00000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz Center 37.00000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Funclion | Function Width | _Function Value Mode | Trace | Scale Funclion | Function Width | _Function Value
1 m
2 N T 36.995000 GHz _ -20.41 dBm 2 N T
3 3
|4 |4
s s
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast [Avg Type: Power RMS)[1 ) 31 5 6 KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast JAvg Typo: Power (RMS] |
RL b reamp: Of Gate: Off AvglHoid 100100 | ¥ RL b reamp: Of Gate: Off AvglHoid 100100 |
Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run w Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run w
_ NFE: Adaptive Sig Track: Off AP NNNN _ NFE: Adaptive Sig Track: Off AP NNNN
1 Spactrum v Ref Lvl Offset 42.36 4B Mkr1 37.000 000 GHz| 1 Spactrum r] Ref Lvl Offset 42.36 4B Mkr1 37.000 000 GHz|
chahIDlv 10d8 Ref Level 30.00 dBm -11.668 dBm |Scale/Divi0dB Ref Level 30.00 dBm -23.128 dBm
o ¥ ¥
= ¥ i o L — & L
50 50
Center 37.00000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz Center 37.00000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X ¥ Funclion | _Function Width | _Funclion Value Wode | Trace | Scale X ¥ Funclion | _Function Width | _Funclion Value
2 N T 36,895 000 GHz _-21.61 dBm 2 N T 36,995 000 GHz _-28.01 dBm
3 3
4 4
5 5
6 6
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Antenna #2, Band n260, 50 MHz, Upper Band Edge, DFT-s-OFDM (Worst Case)

n/2-BPSK, 1RB

7/2-BPSK, Full RB

Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF inputZ 506 JAtten: 22 a8 PNO: Farst [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF inputZ 506 JAtten: 22 a8 PNO: Farst g Type: Power (RMS)| 1 - 3 4 5 6
RL ope Preamp: Off e AvglHold 100100 | RL ope Preamp: Off e Off AvglHold 100100 |\
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
o NFE Adaptive Sig Track: Off APNNNN _ NFE Adaptive Sig Track: Off APNNNN
Ref Lyl Offset 19.47 dB Mkr1 40.000 000 0 GHz| | |1specum ll Ref Lvl Offset 19.47 48 Mkr1 40.000 000 0 GHz
Ref Level 30.00 dBm -8.497 dBm)| Ref Level 30.00 dBm -17.105 dBm
. - ¥ . - .
Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 MHz| Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Function | _Function Width | _Function Vaiue Mode | Trace | Scale X Function | _Function Width | _Function Vaiue
2 N 740,005 0000 GHz 2 N 740,005 0000 GHz
3 3
|4 |4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT !nput RF InputZ. 50 0 Atten: 22 08 PNO: Fast g Type: PM(RMS:' 3 KEYSIGHT 'nput RF Input Z: 50 0 Atten: 22 4B PNO: Fast JAvg Type: PW(RMSJ| 3456
RL e Preamp (Gate: Off AugiHold 100100 | RL e Preamp (Gate: Off AvglHold 1001100 ¥
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run o Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP N
Ref Lyl Offset 19.17 4B Mkr1 40.000 000 0 GHz| | |1 Specium bl Ref Lyl Offset 19.17 a8 Mkr1 40.000 000 0 GHz
Ref Level 30.00 dBm -8.737 dBm)| Ref Level 30.00 dBm -15.103 dBm
" - . " - .
60, - - 60, - -
Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 MHz| Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Y Funclion | Function Width | _Function Value Wode | Trace | Scale X ¥ Funclion | Function Width | _Function Value
X N i X -
2 N 40.0050000GHz __-16.81 dBm 2 N 40.0050000GHz -
3 3
|4 |4
s s
L L
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InpulZ 500 |Alten: 22 dB PNO: Fast [Avg Type: Power (RMS)[1 2 34 5.6 KEYSIGHT |inut RF InpulZ 500 |Alten: 22 dB PNO: Fast [Avg Type: Power RMS)[1 1 34 56
RL o amp (Gate: Off Avalloid 100100 | RL o Preamp: Of (Gate: Off Avalloid 100100 |
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w
w NFE: Adsplive Sig Track O APNNNN w NFE: Adsplive Sig Track O APNNNN
1 Spoctnum | Ref Lyl Offset 1947 4B Mkr1 40.000 000 0 GHz| | |1 5Specium | Ref Lyl Offset 1947 4B Mkr1 40.000 000 0 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -11.247 dBm |Scale/Divi0dB Ref Level 30.00 dBm -18.245 dBm
o T 0 v
00| Trace 1 Pass 00| Trace 1 Pass
100
. e} T
400 o) 400 :
0.0 1 0.0 1
Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 Mz Center 40.03125 GHz #Video BW 3.0 MHz* Span 62.50 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Funclion | Function Width | _Function Value Mode | Trace | Scale X Funclion | Function Width | _Function Value
2 N | 40.0050000GHz _-18.71dBm 2 N | 40.0050000GHz 2223 dBm
3 3
|4 |4
s s
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InputZ 500 |Aten: 22 dB PNO: Farst JAvg Typo: Power (RMS] | KEYSIGHT Input RF InputZ 500 |Aten: 22 dB PNO: Farst JAvg Typo: Power (RMS] |

RL b Preamp Of Gate: Off AvglHoid. 100100 RL b Preamp Of Gate: Off AvglHoid. 100100
Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run
_ NFE: Adaptive Sig Track: Off _ NFE: Adaptive Sig Track: Off
Ref Lyl Offset 19.17 dB Mkr1 40.000 000 0 GHz| Ref Lyl Offset 19.17 dB Mkr2 40.005 000 0 GHz|
Ref Level 30.00 dBm -13.147 dBm Ref Level 30.00 dBm -27.522 dBm
v v
50 50
Center 40.03125 GHz #Wideo BW 3.0 MHz" Span 62.50 MHz] Center 40.03125 GHz #Wideo BW 3.0 MHz" Span 62.50 MHz]
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table
Wode | Trace | Scale X ¥ Funclion | _Function Width | _Funclion Value [ Wode | Trace | Scale | T ¥ | Funclion | Funclion Width | _Function Value
i N 1 40.0000000GHz _-2293dBm
2 N T 40.0050000GHz _ -20.83dBm Z—w T X 2757 dBm |
3 3
4 4
5 5
6 6
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Antenna #2, Band n260, 100 MHz, Lower Band Edge, DFT-s-OFDM (Worst Case)

n/2-BPSK, 1RB

7/2-BPSK, Full RB

KEYSIGHT |input RF InputZ 50 0 AAtten: 10 dB PNO- Fast

lAvg Type Pm(RMSJl 3456

KEYSIGHT Input RF

Spectrum Analyzer 1 [Spectrum Analyzer 2 + Spectrum Analyzer 1 [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |input RF Input Z 50 0 #Atien 10 B PNO: Fast Avg Type: Power (RMS)[1 2 3+ 5 6 KEYSIGHT |input RF Input Z 50 0 #Atien 10 B PNO: Fast Avg Type: Power (RMS)[1 2 3+ 5 6
RL - Preamp: Off e AvglHold 100100 AW W RL - Preamp: Off e Off AvglHold 100100 AW W
Algn: Auto FreqRef. Int(S)  uW Path: Standard |F Gain: Low Tnig: Free Run Algn: Auto FreqRef. Int(S)  uW Path: Standard |F Gain: Low Tnig: Free Run
w NFE: Adaptive Sig Track: Off APNNNN o NFE: Adaptive Sig Track: Off APNNNN
1 Spectum ll Ref Lyl Offset 4236 8 Mir1 37.000 00 GHz| | |1 spectrum ll Ref Lyl Offset 4236 8 Mkr1 37.000 00 GHz
Ref Level 30.00 dBm -8.863 dBm)| Ref Level 30.00 dBm -22.043 dBm
: - - : - -
Center 37.0000 GHz #Video BW 3.0 MHz" Span 250.0 MHz Center 37.0000 GHz #Video BW 3.0 MHz" Span 250.0 MHz
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale Function Function Width Function Value Mode  Trace Scale X Function Function Width Function Value
2 N 2 N 36,990 00 GHz
3 3
4 4
5 5
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT !nput RF InputZ. 50 0 “Atten: 10 4B PNO: Fast g Type: PM(RMS:' 3 KEYSIGHT 'nput RF Input Z: 50 0 #Atten: 10 4B PNO: Fast JAvg Type: PW(RMSJ| 3456
RL - reamp: Gate: Off Avg|Hold 100100 AW RL - reamp: Gate: Off Avg|Hold 100100 N
Align: Auto FreqRef. Int(S) W Path. Standard IF Gain: Low Trig: Free Run ww Align: Auto FreqRef. Int(S) W Path. Standard IF Gain: Low Trig: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w [PASSH NFE: Adaptve Sig Track Of AP N
1 Spoctum bl Ref Lyl Offset 42.36 A8 Mkr1 37.000 00 GHz| | |1 Spoctrum bl Ref Lyl Offset 42.36 A8 Mkr1 37.000 00 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -8.346 dBm) Scale/Div 10 dB Ref Level 30.00 dBm -20.376 dBm
o : - = o : - -
200-Trace T Pass 200-Trace T Pass
100 100
000 000
10. 10. X
0 0 e
60, - - 60, - -
Center 37.0000 GHz #Video BW 3.0 MHz* Span 250.0 MHz Center 37.0000 GHz #Video BW 3.0 MHz* Span 250.0 MHz|
{#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Y Function Function Width Function Value Mode  Trace Scale X Y Function Function Width Function Value
£ . i £ -
2 N 36.990 00 GHz. -23.37 dBm 2 N 36.990 00 GHz. -
3 3
|4 |4
|5 |5
[ [
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InputZ 500 Ahdten: 10 B PNO: Fast Avg Type: Power (RMS)[1 2 34 56 KEYSIGHT |Input RF InputZ 500 Ahdten: 10 B PNO: Fast [Avg Type: Power (RMS)[1 2 34 5.6
RL -— amp: Gate: Off Avg|Hold: 100100 A RL -— amp: Gate: Off Avg|Hold: 100100 A
[Align: Aulo FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w [Align: Aulo FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w
w INFE: Adaptive Sig Track Off APNNNN w INFE: Adaptive Sig Track Off APNNNN
+ Specinum | Ref Ll Offsot 42.36 08 Mkr1 37.000 00 GHz| | |1 5poctum | Ref Ll Offsot 42.36 08 Mkr1 37.000 00 GHZ]
Scale/Div 10 dB Ref Level 30.00 dBm -9.083 dBm)| |Scale/Divi0dB Ref Level 30.00 dBm -24.012 dBm
o ¥ o ¥
00| Trace 1 Pass 00| Trace 1 Pass
100 100
0.00 T 0.00
a0 | — = ¢ a0 =
2 - 2
Center 37.0000 GHz #Video BW 3.0 MHZ" Span 250.0 MHz Center 37.0000 GHz #Video BW 3.0 MHZ" Span 250.0 MHz
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Function Function Width Function Value Mode  Trace Scale Function Function Width Function Value
2 N 1 36990 00 GHz -23.21 dBm 2 N 1
3 3
|4 |4
|5 |5
[ [
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 [Spectrum Analyzer 2 + Spectrum Analyzer 1 [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA

InputZ 50 0 AAtten: 10 dB PNO- Fast

lAvg Type Pm(RMSJl

RL - reamp: Off Gate: Off AvglHold 100/100 A RL - reamp: Off Gate: Off AvglHold 100/100 A
Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w
_ NFE: Adaptive Sig Track: Off AP NNNN _ NFE: Adaptive Sig Track: Off AP NNNN
1 Specium -] Ref Ll Offset 4236 4B Mkr1 37.000 00 GHZ 1 Specirum -] Ref Ll Offset 4236 4B Mkr1 37.000 00 GHZ
chahIDlv 10d8 Ref Level 30.00 dBm -12.527 dBm 73:4.1.10»4 1048 Ref Level 30.00 dBm -26.957 dBm
o 7 o ¥
50 50
Center 37.0000 GHz #Wideo BW 3.0 MHz" Span 250.0 MHz Center 37.0000 GHz #Wideo BW 3.0 MHz" Span 250.0 MHz
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Y Function Function Width Function Value Mode  Trace Scale X Y Function Function Width Function Value
; ; 2555 dBm
2 N 1 36.990 00 GHz. -27.41 dBm 2 N 1 36.990 00 GHz. -33.40 dBm
3 3
4 4
5 5
3 3
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Antenna #2, Band n260, 100 MHz, Upper Band Edge, DFT-s-OFDM (Worst Case)

n/2-BPSK, 1RB

7/2-BPSK, Full RB

Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF inputZ 506 JAtten: 22 a8 PNO: Farst [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF inputZ 506 JAtten: 22 a8 PNO: Farst [Avg Typo: Powor (RMS)[ 15 34 5 6
RL ope Preamp: Off e AvglHold 100100 | RL ope Preamp: Off e Off AvglHold 100100 |
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
o NFE Adaptive Sig Track: Off APNNNN _ NFE Adaptive Sig Track: Off APNNNN
1 Spectum Rof Lyl Offsot 18.26.8 Mkr1 40.000 000 GHz| | |1 specwum v Ref Lvl Offset 19.26 8 Mkr2 40.042 625 GHZ
sLe!IIIDNwdE Ref Level 30.00 dBm -10.404 dBm sLe!IIIDNwdE Ref Level 30.00 dBm -26.353 dBm
o T v T o T v T
200-Frace-+-Pass 200-Frace-+-Pass
100 100
000 000
10. L - 10. ="
I & I 0
Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 MHz| Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Function | _Function Width | _Function Vaiue | Mode | Trace | Scale X T ¥ Function | Function Width | _Function Vaiue
X 1_N [ 40.000 000 GHz __ -22.42 dBm
2 N 40.010 000 GHz I N T 40.042625 GHz__-26.35 dbm |
3 3
4 4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT !nput RF InputZ. 50 0 Atten: 22 08 PNO: Fast g Type: PM(RMS:' 3456 KEYSIGHT 'nput RF Input Z: 50 0 Atten: 22 4B PNO: Fast JAvg Type: PW(RMSJ|
RL e Preamp (Gate: Off AugiHold 100100 | L RL e Preamp (Gate: Off AvglHold 1001100
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run . Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of APNNNN w |PASSH NFE: Adaptve Sig Track Of AP N
1 Specirum Ref Lyl Offset 19.26 A8 Mkr1 40.000 000 GHz 1 Specirum v Ref Lyl Offset 19.26 A8 Mkr1 40.000 000 GHz
chuUDhlde Ref Level 30.00 dBm -10.109 dBm chuUDhlde Ref Level 30.00 dBm -19.976 dBm
oy — ; " - . oy — ; " - .
w00 Trace 1 Pass w00 Trace 1 Pass
100
O 2
a0 I ] a0 I ]
Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 MHz| Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 MHz|
[#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Funclion | Function Width | _Function Value Wode | Trace | Scale X Funclion | Function Width | _Function Value
2 N 40.010000 GHz 2 N 40.010000 GHz
3 3
s s
s s
L L
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT |Input RF Input Z 50 0 Alten: 22 4B PNO: Fast Avg Type: Power (RMS)[: > 34 5 6 KEYSIGHT lnput RF Input Z 50 0 Alten: 22 4B [PNO: Fast Avg Type: Power (RMS)[1 2 34 56
RL - amp (Gate: Off AvalHoid 100100 |, RL o omp (Gate: Off AvglHoid: 100100
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run o Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run
NFE: Adsplive Sig Track O APNNNN NFE: Adsplive Sig Track O APNNNN
Ref Ll Offset 19.26 dB Mkr2 40.010 000 GHz] 1 Specirum Ref Ll Offset 19.26 dB Mkr1 40.000 000 GHz|
Ref Level 30.00 dBm -24.958 dBm Scale/Div 10 dB Ref Level 30.00 dBm -24.295 dBm
v v
Pass Trace 1 Pass
p—
Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 Mz Center 40.06250 GHz #Video BW 3.0 MHz* Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table 5 Marker Table v
| Mode | Trace | Scale X T Funclion | Function Width | _Function Value Mode | Trace | Scale X Funclion | Function Width | _Function Value
N T 40,000 000 GHz X
X | 2 N T 40.010 000 GHz
3 3
4 4
s s
6 6
64QAM, 1RB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InputZ 500 |Aten: 22 dB [PNO: Fast IAvg Type: Power (RMS)[1 ) 3 KEYSIGHT Input RF InputZ 500 |Aten: 22 dB [PNO: Fast JAvg Typo: Power (RMS] |
RL b Preamp Of Gate: Off AvglHoid 100100 | RL b Preamp Of Gate: Off AvglHoid 100100 |
Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run o Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run v
_ NFE: Adaptive Sig Track: Off APNNNN _ NFE: Adaptive Sig Track: Off APNNNN
1 Spectrum Ref Lyl Offset 19.26 dB Mkr2 40.010 000 GHz 1 Spectrum Ref Lyl Offset 19.26 dB Mkr1 40.000 000 GHz|
Scale/Div 10 dB Ref Level 30.00 dBm -26.923 dBm Scale/Div 10 dB Ref Level 30.00 dBm -28.403 dBm
b T o9 v
200 Frace +-Pass 200 Frace +-Pass
100 100
500 500
Center 40.06250 GHz #Video BW 3.0 MHz" Span 125.0 Mz Center 40.06250 GHz #Video BW 3.0 MHz" Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
T Mode | Trace | Scale T ¥ | Funclion | Funclion Width | _Function Value Wode | Trace | Scale X ¥ Funclion | _Function Width | _Funclion Value
i N T 40,000 000 GHz 62 dBm X 2B A0 dBm
1 m | 2 N T 40.010000 GHz __-33.66 dBm
3 3
4 4
s s
6 6
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Antenna #2, Band n261, H+V
Channel | Bandwidth RB Transmission | Modulation | Frequency EIRP Limit Margin
[MHz] [ (Size/Offset) scheme [GHz] [dBm] [dBm] [dB]
Low 50 1RB DFT-s-OFDM | n/2-BPSK 27.500 -7.34 -5 2.34
(1/0) 27.495 -20.55 -13 7.55
DFT-s-OFDM | QPSK 27.500 -7.23 -5 2.23
27.495 -19.19 -13 6.19
DFT-s-OFDM | 16QAM 27.500 -11.40 -5 6.40
27.495 -23.79 -13 10.79
DFT-s-OFDM | 64QAM 27.500 -13.63 -5 8.63
27.495 -26.92 -13 13.92
Full DFT-s-OFDM | n/2-BPSK |  27.500 -18.78 -5 13.78
(32/0) 27.495 -25.18 -13 12.18
DFT-s-OFDM QPSK 27.500 -19.44 -5 14.44
27.495 -22.11 -13 9.11
DFT-s-OFDM | 16QAM 27.500 -24.13 -5 19.13
27.495 -27.35 -13 14.35
DFT-s-OFDM | 64QAM 27.500 -27.28 -5 22.28
27.495 -30.34 -13 17.34
100 IRB DFT-s-OFDM | n/2-BPSK | 27.500 -7.33 -5 2.33
(1/0) 27.490 -24.42 -13 11.42
DFT-s-OFDM QPSK 27.500 -1.53 -5 2.53
27.490 -24.81 -13 11.81
DFT-s-OFDM | 16QAM 27.500 -9.61 -5 4.61
27.490 -25.93 -13 12.93
DFT-s-OFDM | 64QAM 27.500 -11.57 -5 6.57
27.490 -28.75 -13 15.75
Full DFT-s-OFDM | n/2-BPSK | 27.500 -21.63 -5 16.63
(64/0) 27.464 -26.46 -13 13.46
DFT-s-OFDM QPSK 27.500 -21.87 -5 16.87
27.490 -25.51 -13 12.51
DFT-s-OFDM | 16QAM 27.500 -24.23 -5 19.23
27.490 -26.97 -13 13.97
DFT-s-OFDM | 64QAM 27.500 -26.45 -5 21.45
27.490 -30.56 -13 17.56
High 50 IRB DFT-s-OFDM | n/2-BPSK 28.350 -9.73 -5 4.73
(1/31) 28.355 -18.76 -13 5.76
DFT-s-OFDM | QPSK 28.350 -9.00 -5 4.00
28.355 -17.99 -13 4.99
DFT-s-OFDM | 16QAM 28.350 -11.01 -5 6.01
28.355 -18.02 -13 5.02
DFT-s-OFDM | 64QAM 28.350 -12.65 -5 7.65
28.355 -20.70 -13 7.70
Full DFT-s-OFDM | n/2-BPSK 28.350 -19.14 -5 14.14
(32/0) 28.355 -24.40 -13 11.40
DFT-s-OFDM QPSK 28.350 -18.61 -5 13.61
28.355 -20.19 -13 7.19
DFT-s-OFDM | 16QAM 28.350 -20.52 -5 15.52
28.355 -23.76 -13 10.76
DFT-s-OFDM | 64QAM 28.350 -23.51 -5 18.51
28.355 -26.10 -13 13.10
100 1RB DFT-s-OFDM | n/2-BPSK 28.350 -10.60 -5 5.60
(1/65) 28.360 -24.03 -13 11.03
DFT-s-OFDM QPSK 28.350 -10.35 -5 5.35
28.360 -24.76 -13 11.76
DFT-s-OFDM | 16QAM 28.350 -11.44 -5 6.44
28.360 -29.43 -13 16.43
DFT-s-OFDM | 64QAM 28.350 -13.20 -5 8.20
28.360 -26.66 -13 13.66
Full DFT-s-OFDM | n/2-BPSK 28.350 -25.30 -5 20.30
(64/0) 28.380 -29.03 -13 16.03
DFT-s-OFDM QPSK 28.350 -23.24 -5 18.24
28.360 -25.12 -13 12.12
DFT-s-OFDM | 16QAM 28.350 -24.88 -5 19.88
28.360 -28.20 -13 15.20
DFT-s-OFDM | 64QAM 28.350 -27.79 -5 22.79
28.360 -30.71 -13 17.71
UL Japan, Inc.
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Antenna #2, Band n261, 50 MHz, Lower Band Edge, DFT-s-OFDM (Worst Case)
n/2-BPSK, 1RB n/2-BPSK, Full RB
Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |input RF Input Z 50 0 #Atien 10 B PNO: Fast Avg Type: Power (RMS)[1 2 3+ 5 6 KEYSIGHT |input RF Input Z 50 0 #Atien 10 B PNO: Fast Avg Type: Power (RMS)[1 2 3+ 5 6
RL - Preamp: Off e AvglHold 100100 AW W RL - Preamp: Off e AvglHold 100100 AW W
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
w NFE: Adaptive Sig Track: Off APNNNN o NFE: Adaptive Sig Track: Off APNNNN
1 Spectrum v Ref Lyl Offset 36.57 dB Mkr1 27.500 000 GHz| | |1 specwum ll Ref Lvl Offset 36.57 8 Mkr1 27.500 000 GHz]
Ref Level 30.00 dBm -7.340 dBm)| Ref Level 30.00 dBm -18.783 dBm
. - - . - -
Center 27.50000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz| Center 27.50000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz|
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Function Function Width Function Value Mode  Trace Scale X Function Function Width Function Value
[ 2 N 27:135 000 GHz. 55 dBm [ 2 N 27:135 000 GHz.
3 3
|4 |4
5 5
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 v|Spectrum Analyzer 2 + Spectrum Analyzer 1 v|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[ 1 3 KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[1 > 34 5 6
RL - reamp: Gate: Off Avg|Hold 100100 AW RL - reamp: Gate: Off Avg|Hold 100100 N
Align: Auto FreqRef. Int(S) W Path. Standard IF Gain: Low Trig: Free Run ww Align: Auto FreqRef. Int(S) W Path. Standard IF Gain: Low Trig: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP N
1 Specinum v Ref Lvl Offset 38.57 8 Mkr1 27.500 000 GHz| | |1 spoctum bl Ref Lvl Offset 38.57 8 Mkr1 27.500 000 GHz]
Scale/Div 10 dB Ref Level 30.00 dBm -7.227 dBm| Scale/Div 10 dB Ref Level 30.00 dBm -19.435 dBm
o " - - o " - u
200-Trace T Pass 200-Trace T Pass
100 100 —_— g — —
000 000
10. (} g ’ 10.
20 20
60, - - 60, - -
Center 27.50000 GHz #Video BW 3.0 MHz* Span 125.0 MHz| Center 27.50000 GHz #Video BW 3.0 MHz* Span 125.0 MHz|
#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) #Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Function Function Width Function Value Mode  Trace Scale X Function Function Width Function Value
2 N 27:4?5 000 GHz. 2 N 27:4?5 000 GHz.
3 3
|4 |4
|5 |5
6 6
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InputZ 50 0 Ahdten: 10 B PNO: Fast Avg Type: Power (RMS)[1 2 34 56 KEYSIGHT |Input RF InputZ 500 Ahdten: 10 B PNO: Fast [Avg Type: Power (RMS)[1 2 34 5.6
RL -— amp: Gate: Off Avg|Hold: 100100 A RL -— amp: Gate: Off Avg|Hold: 100100 A
[Align: Aulo FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w [Align: Aulo FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w
w INFE: Adaptive Sig Track Off APNNNN w INFE: Adaptive Sig Track Off APNNNN
1 Spocinum v Ref Lyl Offset 38.57 4B Mkr1 27.500 000 GHz| | |1 Specium | Ref Lyl Offset 38.57 4B Mkr1 27.500 000 GHz]
Scale/Div 10 dB Ref Level 30.00 dBm -11.398 dBm |Scale/Divi0dB Ref Level 30.00 dBm -24.131 dBm
o ¥ o ¥
00| Trace 1 Pass : 00| Trace 1 Pass
100 100
0.00 0.00
0, - o 0, - <> - -
- - a- + 400 i
T 50.0 +
Center 2750000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz Center 2750000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Y Function Function Width Function Value Mode  Trace Scale X Function Function Width Function Value
2 N 1 27:435 000 GHz. -23.79 dBm 2 N 1 27:435 000 GHz. -27.35 dBm
3 3
|4 |4
|5 |5
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF Input Z 50 0 #Atten 10 B PNO- Fast [Avg Type: Power (RMS)[1 3+ 5 6 KEYSIGHT Input RF Input Z 50 0 #Atten 10 B PNO- Fast [Avg Type: Power (RMS)
RL - reamp: Off Gate: Off AvglHold 100/100 A " RL - reamp: Off Gate: Off AvglHold 100/100 A
Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w Jlign: Auto FreqRef Int(S) W Path Standard IF Gain® Low Trig Free Run w
_ NFE: Adaptive Sig Track: Off AP NNNN _ NFE: Adaptive Sig Track: Off AP NNNN
1 Spectrum v Ref Lvl Offsot 3057 08 Mkri 27.500 000 GHz 1 Spectrum r] Ref Lvl Offset 36,57 4B Mkr1 27.500 000 GHz|
chahIDlv 10d8 Ref Level 30.00 dBm -13.629 dBm 73:4.1.10»4 10d8 Ref Level 30.00 dBm -27.277 dBm
o ¥ o ¥
50 50
Center 27.50000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz Center 27.50000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz
{#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) {#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode  Trace Scale X Function Function Width Function Value Mode  Trace Scale X Y Function Function Width Function Value
¢ ¢ 728 dBm
2 N 1 27.495 000 GHz -26.92 dBm 2 N 1 27.495 000 GHz -30.34 dBm
3 3
4 4
5 5
6 6
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Antenna #2, Band n261, 50 MHz, Upper Band Edge, DFT-s-OFDM (Worst Case)
n/2-BPSK, 1RB n/2-BPSK, Full RB
Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6
RL epe Preamg: Of o AvglHoid 100100 | RL epe Preampy Off o Off AvglHoid 100100 |
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
w NFE: Adaptive ig Track: O APNNNN w NFE: Adaptive ig Track: O AP NNNN
1 Spectrum v Ref Lyl Offset 36.44 08 Mkr1 28.350 000 GHz| | |1 specwum ll Ref Lyl Offset 36.44 08 Mkr1 28.350 000 GHZ]
Ref Level 30.00 dBm -9.731 dBm)| Ref Level 30.00 dBm -19.137 dBm
e . . Atpe
Center 28.35000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz| Center 28.35000 GHz #Wideo B 3.0 MHz" Span 125.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Markor Table v
Mode | Trace | Scale X Function | _Function Width | _Function Vaiue Mode | Trace | Scale X Function | _Function Width | _Function Vaiue
2 N 26.365 000 GHz 2 N 26.365 000 GHz
3 3
|4 |4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 v|Spectrum Analyzer 2 + Spectrum Analyzer 1 v|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[ 1 3 KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[1 > 34 5 6
RL e reamp (Gate: Off AugiHold 100100 | RL e reamp (Gate: Off AvglHold 1001100 ¥
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run o Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP N
1 Specinum v Ref Lvl Offset 38.44 8 Mkr1 28.350 000 GHz| | |1 spoctum bl Ref Lvl Offset 38.44 8 Mkr1 28.350 000 GHz]
‘Scale/Div 10 dB Ref Level 30.00 dBm -9.002 dBm)| Scale/Div 10 dB Ref Level 30.00 dBm -18.609 dBm
og T T og T T
200-Trace T Pass 200-Trace T Pass
100 100 e L e
0.00 0.00
10. T 10.
=& ,.
y A
60, - - 60, - -
Center 28.35000 GHz #Video BW 3.0 MHz* Span 125.0 MHz| Center 28.35000 GHz #Video BW 3.0 MHz* Span 125.0 MHz|
[#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Funclion | Function Width | _Function Value Wode | Trace | Scale X Funclion | Function Width | _Function Value
2 N 26.365 000 GHz 2 N 26.365 000 GHz
3 3
|4 |4
s s
6 6
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56 KEYSIGHT fneut RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56
RL o omp (Gate: Off Avalloid 100100 | RL o omp (Gate: Off Avalloid 100100 |
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w
w |PASSH NFE. Adaptive S Track. Off APNNNN w |PASSH NFE. Adaptive S Track. Off APNNNN
1 Spocinum v Ref Lyl Offset 38.44 4B Mkr1 28.350 000 GHz| | |1 Spacium v Ref Lyl Offset 38.44 4B Mkr1 28.350 000 GHz]
Scale/Div 10 dB Ref Level 30.00 dBm -11.011 dBm)| Scale/Div 10 dB Ref Level 30.00 dBm -20.524 dBm
O
o[ Trace 1 Pass 200 Trace 1 Pass
100 100 - . _—
0.00 0.00
10 100
S
. - - . I
400 : g 400 e
500 1 500 1
Center 26.35000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz Center 26.35000 GHz #Video BW 5.0 MHZ" Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Funclion | Function Width | _Function Value Mode | Trace | Scale X ¥ Funclion | Function Width | _Function Value
2 N T 28.365000 GHz_-18.02 dBm 2 N T 28.365000 GHz_-23.76 dBm
3 3
|4 |4
s s
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast JAvg Typo: Power (RMS] | KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast JAvg Typo: Power (RMS] |
RL b reamp: Of Gate: Off AvglHoid. 100100 RL b reamp: Of Gate: Off AvglHoid. 100100
Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run
_ NFE: Adaptive Sig Track: Off _ NFE: Adaptive Sig Track: Off
1 Spectrum v Ref Lul Offsot 304408 Mkr1 28.350 000 GHz| 1 Spactrum r] Ref Lvl Offset 30.44 4B Mkr1 28.350 000 GHz|
chahIDlv 1048 Ref Level 30.00 dBm -12.652 dBm 73:4.1.10»4 10d8 Ref Level 30.00 dBm -23.510 dBm
o o
50 50
Center 28.35000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz Center 28.35000 GHz #Wideo BW 3.0 MHz" Span 125.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Funclion | _Function Width | _Funclion Value Wode | Trace | Scale X Funclion | _Function Width | _Funclion Value
2 N T 28.355000 GHz -20.70 dBm 2 N T 28.355000 GHz _-26.10 dBm
3 3
4 4
5 5
6 6
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Antenna #2, Band n261, 100 MHz, Lower Band Edge, DFT-s-OFDM (Worst Case)
n/2-BPSK, 1RB n/2-BPSK, Full RB
Spectrum Analyzer 1 o |Spectrum Analyzer 2 + Spectrum Analyzer 1 o |Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6 KEYSIGHT input RF InpulZ 500 Atlen 1048 [PNO Fast [Avg Typo: Powor (RMS)[ 15 34 5 6
RL epe Preamg: Of o AvglHoid 100100 | RL epe Preamg: Of o Off AvglHoid 100100 |
Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T Align: Auto FreqRef. Int(S)  UW Path: Standard IF Gain: Low Trig: Free: Run T
_ NFE Adaptive Sig Track: Off AP NNNN _ NFE Adaptive Sig Track: Off AP NNNN
1 Spectrum v Ref Lvl Offset 36.57 8 Mir1 27.500 00 GHz| | |1 spectrum ll Ref Lvl Offset 36.57 8 Mkri 27.500 00 GHz
Ref Level 30.00 dBm -7.331 dBm)| Ref Level 30.00 dBm -21.626 dBm
. ¥ = . - >
. ST | . P " gL p
Center 27.5000 GHz #Wideo B 3.0 MHz" Span 250.0 MHz| Center 27.5000 GHz #Wideo B 3.0 MHz" Span 250.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Vaiue Mode | Trace | Scale Function | _Function Width | _Function Vaiue
2 N 2 N
3 3
4 4
s s
6 6
QPSK, 1RB QPSK, Full RB
Spectrum Analyzer 1 v|Spectrum Analyzer 2 + Spectrum Analyzer 1 v|Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[ 1 3 KEYSIGHT |nput RF inputZ 50 0 #Atten” 10 dB PNO- Fast Aug Type: Power (RMS)[1 > 34 5 6
RL e reamp (Gate: Off AugiHold 100100 | RL e Preamp (Gate: Off AvglHold 1001100 ¥
Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run e Aign: Auto FreqRef Int(S) W Palh Standard |F Gain: Low Tg: Free Run
w |PASSH NFE: Adaptve Sig Track Of AP w |PASSH NFE: Adaptve Sig Track Of AP N
1 Specinum v Ref Lvl Offset 38.57 8 Mkr1 27.500 00 GHz| | |1 Spoctrum bl Ref Lvl Offset 38.57 8 Mkr1 27.500 00 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -7.534 dBm| Scale/Div 10 dB Ref Level 30.00 dBm -21.869 dBm
o " - : o " - .
200-Trace T Pass 200-Trace T Pass
100 100
0.00 0.00
10. T ’ 10.
20 B
60, - - 60, - -
Center 27.5000 GHz #Video BW 3.0 MHz* Span 250.0 MHz| Center 27.5000 GHz #Video BW 3.0 MHz* Span 250.0 MHz|
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale Funclion | Function Width | _Function Value Wode | Trace | Scale X Funclion | Function Width | _Function Value
2 N .81 dBm 2 N 27.490 00 GHz
3 3
|4 |4
s s
6 6
16QAM, 1RB 16QAM, Full RB
Spectrum Analyzer 1 +|Spectrum Analyzer 2 + Spectrum Analyzer 1 +|Spectrum Analyzer 2 +
SA Swept SA SA Swept SA
KEYSIGHT Input RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56 KEYSIGHT fneut RF InpulZ 500 Alen 10dB PN Fast [Avg Type: Power RMS)[1 1 34 56
RL o omp (Gate: Off Avalloid 100100 | RL o omp (Gate: Off Avalloid 100100 |
Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w Align: Auto FreqRef Int(S) W Palh Standard |F Gain: Low [Tg: Free Run w
w |PASSH NFE. Adaptve Sig Track. OF APNNNN w NFE. Adaptve Sig Track. OF APNNNN
1 Spocinum v Ref Lyl Offset 38.57 4B Mkri 27.500 00 GHz| | |1 5Specum | Ref Lyl Offset 38.57 4B Mkri 27.500 00 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -9.605 dBm)| |Scale/Divi0dB Ref Level 30.00 dBm -24.227 dBm
o ¥ o ¥
00| Trace 1 Pass 00| Trace 1 Pass
100 100
0.00 0.00
DA 20
500 ] ]
Center 27.5000 GHz #Video BW 5.0 MHZ" Span 250.0 Mz Center 27.5000 GHz #Video BW 5.0 MHZ" Span 250.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Mode | Trace | Scale X Funclion | Function Width | _Function Value Mode | Trace | Scale Funclion | Function Width | _Function Value
2 N T 27.49000 GHz| 2693 dBm 2 N T
3 3
|4 |4
s s
6 6
64QAM, IRB 64QAM, Full RB
Spectrum Analyzer 1 o [Spectrum Analyzer 2 + Spectrum Analyzer 1 o [Spectrum Analyzer 2 +
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast [Avg Type: Power RMS)[1 ) 31 5 6 KEYSIGHT Input RF InpulZ 500 Allen 10dB PN Fast JAvg Typo: Power (RMS] |
RL b reamp: Of Gate: Off AvglHoid 100100 | ¥ RL b reamp: Of Gate: Off AvglHoid 100100 |
Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run w Align: Auto FreqRef Int(S) LW Palhy Standard |F Gain: Low  Trig: Free Run w
_ NFE: Adaptive Sig Track: Off AP NNNN _ NFE: Adaptive Sig Track: Off AP NNNN
1 Spactrum v Ref Lvl Offset 36,57 4B Mkr1 27.500 00 GHz| 1 Spactrum r] Ref Lvl Offset 36,57 4B Mkr1 27.500 00 GHz|
chahIDlv 10d8 Ref Level 30.00 dBm -11.573 dBm 73:4.1.10»4 10d8 Ref Level 30.00 dBm -26.449 dBm
o ¥ o ¥
50 50
Center 27.5000 GHz #Wideo BW 3.0 MHz" Span 250.0 Mz Center 27.5000 GHz #Wideo BW 3.0 MHz" Span 250.0 Mz
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
5 Marker Table v 5 Marker Table v
Wode | Trace | Scale X Funclion | _Function Width | _Funclion Value Wode | Trace | Scale X ¥ Funclion | _Function Width | _Funclion Value
. . 2B 45 dBm
2 N T 27.4%000GHz __-28.75dBm 2 N T 27.49000 GHz _ -30.66 dBm
3 3
4 4
5 5
6 6
UL Japan, Inc.
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